I A? AARTI

PHARMALABS

AARTI PHARMALABS LIMITED

(Formerly known as AARTI INDUSTRIES LIMITED)
Plot No.K-17/18/19, MIDC Tarapur, Boisar, Tal./Dist. Palghar

Date: 22/05/2024
To,
The Deputy Director-General of Forests (C),
Ministry of Environment Forest and Climate Change,
Regional Office (WCZ), Ground Floor,
East Wing, New Secretariat Building, Civil Lines,
Nagpur- 440001.

Subject: Regarding the Half-Yearly EC condition compliance report for the period of
October-2023 to March-2024

Reference: Environment Clearance obtained from Maharashtra SEIAA - EC - 0000000222
March 17, 2018.

Respected Sir,

In reference to the above mentioned subject, we are enclosing herewith the EC condition
compliance report for the period of October-2023 to March-2024 with respect to the above
[...]
2. The Condition Ne. 7 under Hazardous & Other Wastes (M & T M) Rules 2016
for treatment and disposal of hazardous waste of the above referred Consent
at Sr. No. 1 shall be read as:

Category No./ Type Quantity UoM  Treatment  Disposal

28.3 Spent Carbon Preprocessi | Co-processor
ng/Co- through
processing | Authorized

/Incineration| Preprocessor/

/CHWTSDF
2 28.2 Spent Catalyst 4.0 MT/A | Recycle* Sale to Authorized
party/ CHWTSDF
3 35.3 Chemical Sludge from 90 MT/A | Landfill CHWTSDF

waste water treatment after

treatment

M/s. Aarti Pharmalabs Ltd., MPCB-CONSENT_AMMENDMENT—00000094 13 1




1 33.1 Empty 1200 Nos/Y | Recondition | Sale to Authorized
barrels/containers/liners er party/ CHWTSDF
contaminated with hazardous
chemicals /wastes

5 28.1 Process Residue and 4620 MT/A | Recycle* Sale to Authorized
wastes (Recovered Sodium party/CHWTSDF
Chloride)

6 28.1 Process Residue and 3168 MT/A | Recycle* Sale to Authorized
wastes (Recovered Sodium party/CHWTSDF
Sulfate)

7 28.6 Spent Solvent 60 MT/A | Recycle* Sale to Authorized

party/CHWTSDF

(* Industry shall ensure disposal of Hazardous Waste to the Actual user having
permissions under Rule 9 of Hazardous and other Waste (M & TM) Rules,
2016.)

3. Industry shall comply with the CPCB Guidelines for pre-processing and co-processing of
Hazardous waste.

4. All other conditions of the consent referred above_at Sr. No. 1 shall be remain
unchanged. =, %,

5. The Amendment is valid only along with the consent referred at Ref. No. 1.

6. This amendment for change in name is issued pursuant to the order issued by Hon'ble
National Company Law Tribunal referred at Sr. No. 2.

7. The amendment in consent to operate for change in name is issued as per
communication Letter dtd: 03/11/2022; which.is approved by the competent authority of
the Board.

For and on behalf of the

MW Control Board

" (Dr. V. M. Motghare) 4]~
Assistant Secretary (Technical)

To,

M/s. Aarti Pharmalabs Ltd.,

Plot No. K-17/18/19, MIDC Tarapur,

Tal. & Dist. Palghar.

Copy to:
1. Regional Officer — Thane / SRO — Tarapur - I, MPCB
2. Chief Accounts Officer, M.P.C. Board, Mumbai

M/s. Aarti Pharmalabs Ltd.. M PCB-CONSE.\’T_AMME.\'DMENT—OOOOOOM 13 2




Maharashtra Pollution Control Board
5f1eb1f3a023ff3c89003dc0

MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 = S Kalpataru Point, Znd and

Fax: 24023516 = S 4th floor, Opp. Cine Planet
Website: http:/mpcb.gov.in ﬁ“ﬁ Cinema, Near Sion Circle,
Email: cac-cell@mpchb.gov.in Sion (E), Mumbai-400022
RED/L.S.I (R58) pate: 2.7 | 07| 2020
No:- Format1.0/CC/UAN No.0000090649/CR 204 [0 0155 ¢

To,

M/s. Aarti Industries Limited
Plot No. K-17/18/19, MIDC-Tarapur,
Tal. & Dist.:- Palghar.

Sub: Renewal of Consent to Opearte in RED/LSI category.

Ref: 1. Consent to Opeate granted by the Board vide No. Format
1.0/BO/AS(T)/UAN No.-0000053726/0/CC-1907000242 dated- 04.07.2019
which is valid upto 30.04.2020,

2. Environmental Clearance granted by Govermnent of Maharashtra vide
No. SEIAA-EC-0000000222 dated 17/3/2018.

3. Your application for amendment in consent vide UAN No.:-0000003365
dtd, 10,08.2019 and renewal of consent vide UAN No.:-0000090649 dtd.
09,03.2020.

4. Minutes of the 4th Consent committee meeting dtd. 03.06.2020.

Your application No.MPCB-CONSENT-0000090649 Dated 09.03.2020

For: grant of Consent to Operate under Section 26 of the Water {(Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule |, Il, Ill & [V
annexed to this order:

1. The consent to renewal is granted for a period up to 30/04/2025

2. The capital investment of the project is Rs.55.7 Crs. (As per C.A Certificate
submitted by industry )

3. Consent is valid for the manufacture of:

sr Maximum

No Product Quantity voMm

Products
1 |Cyano Acetic Acid 360 MT/A
2 |Nitrosouracil 600 MT/A
3 |Theophylline IP/BP/USP 600 MT/A
4 |Aminophylline IP/BP/USP 120 MT/A
5 |Etophylline IP/BPfUSP 600 MT/A
6 |Caffeine IP/BP/USP and Food Grade 3600 MT/A
7 |Theobromine IP/BP/USP 124 MT/A

MJs. Aartl Industries Limited/CR/UAN No.MPCB-CONSENT-0000090643 \{ Page 1 of 12

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5f1eb1f3a023ff3c89003dcO



Maximum

Product Quantity

8 |Choline Theophyllinate BP 12 MT/A
9 |Acephylline piperazine 12 MT/A
10 | Diprophylline BR/USP 24 MT/A
11 | Sodium Theophyllinate 3000 MT/A
12 |Uracil 600 MT/A
13 |Theophylline Crude 720 MT/A
By Products

14 [Acetic Acid | 4320 | mwa

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:
Sr Permitted (in

No Description CMD) Standards to Disposal Path
Recycle 100% to

1, |[Trade effluent 432,00 As per Schedule-| achiave 7LD

2. |Domestic effluent 6.0 As per Schedule-l|Soaked in soak pit

5. Conditions under Air (P& CP) Act, 1981 for air emissions:
Sr Stack Description of stack/  Number of Standards to be

No. No. source Stack achieved
1 5-1 Boiler {10 TPH) 1 As per Schedule -l
2 5-2 D. G. Set (600 KVA} 1 As per Schedule -ll

Process Stack (Nitorso :
3 5-3 Uracil) 1 As per Schedule -l
4 54  |Process Stack (HCI) 1 As per Schedule -l
6. Non-Hazardous Wastes:

_f'; Type of Waste Quantity UoM Treatment Disposal

1 |Coal Ash 90.00 |[MT/M|sale Salk to Brocks

manufactures

Used Shoe covers, Head
Caps, Plastic Liners, PVC
2 |Suits, Gum Boots, HDPE/ 60.0 |No/M |Sale Sale to Authorized party
Fiber Drums, scrap

electrical Cables etc.

3 |Metal Scrap 10.0° |MT/A |Sale Sale to Authorized party

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
treatment and disposal of hazardous waste:

5
N

; Category No./ Type Quantity UoM Treatment Disposal
Sale to Authorized party /
CHWTSDF

Sale to Authorized party /
CHWTSDF

1 |28.3 Spent carbon 380 [MT/A| Recycle®

( 2 |2B.2 Spent catalyst 40 |MT/A| Recycle®

M/s. Aarti Industries Limited/CRIUAN No.MPCB-CONSENT-0000030649 Page 2 of 12

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5f1eb1f3a023ff3c89003dcO



Maharashtra Pollution Control
5f1eb1f3a023ff3c89003dc0

Board

Category No./ Type  Quantity UoM

Treatment

Disposal

35.3 Chemical sludge
3 |from waste water 90 MT/A Landfil CHWTSDF
treatment
33.1 Empty barrels / Bags
containers/ liners Sale to authorized
4 |contaminated with 1200 |Mos./Y|Reconditioner|reconditioner /
hazardous chemicals CHWTSDF
fwastes
28.1 Process Residues and :
5 |waste ( Recovered 4620 | MT/A| Recycler g::fiy‘f,’ éﬁ;’}?g‘éﬁ“
sodium Chloride)
28.1 Process Residues and 2
6 |Waste (Recovered Sodium | 3168 | MT/A | Recycler [33I€ t0 Authorized
Sulfate) party / CHWTS
Sale to Authorized
7 |28.6 Spent solvents 60 MT/A | Recycle® party | CHWTSDF

[* - The applicant shall ensure diposal to actual user having permission under
Rule-9 of Hazardous and Other Waste (M & T M), 2016]

Treatment and Disposal of Biomedical Waste generated to CEMWTSDF:

Quantity
Type of not to Segregation Treatment
weNe - Categany Waste exceed Color coding & Disposal
(Kg/M)
a) Solled
0.20
Waste ‘Yellow colored
1 Yellow b) Expired or non- chlorinated | CBMWSTDF
Discarded 0.20 plastic bags
Medicines
Whit Waste sharps Puncture proof,
2 T ; E1 1) including 0.20 Leak proof, tamper| CBMWSTDF
(Transiucen Metals proof container

9 The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities,

The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEIAA-EC-0000000222 dated 17/3/2018,

Industry shall not carry out the excess production without obtaining consent from the
Board and Environmental Clearance from competent authroity,

The applicart shall make an application for the renewal of consent 60 days, prior to the
date of the of the consent, (Operate/Renewal)

10

11

12

13

M5, Aarti Industries Limited/CR/UAN Mo.MPCB-CONSENT-0000090649 Page 3 of 12

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5f1eb1f3a023ff3c89003dcO



Maharashtra Pollution Control Board
5f1eb1f3a023ff3c89003dc0

14 This consent is issued pursuant to the decision of the 4th Consent Committee Meeting

held on 03.06.2020.
For and on behalf of the
Maharashtra Pollutjon Control Board.
(E. Rir-;m IAS),
Membgypecretary
Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No.  Date Transaction Type

500000.00 [TXN2004000099 06/04/2020|Online Payment

Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

M/s. Aartl Industries Limited/CR/UAN No.MPCB-CONSENT-0000090649 Fage 4 of 12

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5f1eb1f3a023ff3c89003dcO



Maharashtra Pollution Control Board
5f1eb1f3a023ff3c89003dc0

SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. A] As per your application, you have segregated trade effluent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:
i) Strong COD/TDS stream of 360.00 CMD - Treatment system comprising of
Primary {Collection tank, Neutralization tank) followed by Multi effect evaporator
with design capacity of 360.00 CMD.

ii) Weak COD/TDS stream of 72.00 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Primary
Clarifier/Primary Settling Tank), Secondary (Activated sludge process), Tertiary
(Pressure sand filter, Activated carbon filter), Advance treatment (Reverse
osmosis, Multi effective evaporator), of capacity 100.00 CMD,

B] The Applicant shall operate the effluent treatment plant (ETP} to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing so as to achieve Zero Liquid
Discharge. There shall be no discharge on land or outside factory premises
generated from this unit.

C] The Industry shall ensure connectivity online monitoring system to the MPCB
server including a separate energy meter for the pollution control system.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for the
treatment of 6.0 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

1 |BOD 3 days 270C Not to exceed 30 mg/l
2 |Suspended Solids Not to exceed 100 mal/l

C] The treated sewage shall be soaked in soak pit and overflow if any shall be used
for gardening purposes within the premise.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4, The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof,

5, The Applicant shall comply with the provisions of the Water (Prevention & Control of

Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed

{CMD)

Industrial Cooling, spraying in mine
L. 1 |pits or boiler feed 580.00
2. |Domestic purpose 17.00
-
M/s. Aartl Industries Limited/CR/UAN No.MPCB-CONSENT-0000030649 Page 50f 12

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5f1eb1f3a023ff3¢89003dcO



Maharashtra Pollution Control Board
5f1eb1f3a023ff3c89003dc0

5r. No. Purpose for water consumed Water consumptioh quantity
{CMD)
3 Processing whereby water gets polluted 106.00
*  |& pollutants are easily biodegradable :
Processing whereby water gets polluted
4. |& pollutants are not easily 0.00
biodegradable and are toxic
5. |Gardening 13.0
The water used for gardening should be treated effluent/Sewage,

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

7. The applicant shall adopt the use of high-pressure hoses for equipment cleaning to
reduce wastewaler generation.

i
M/s. Aartl Industries Limited/CR/UAN No.MPCB-CONSENT-0000090649 Page 6 of 12

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5f1eb1f3a023ff3c89003dcO



Maharashtra Pollution Control Board
5f1eb1f3a023ff3c89003dc0

SCHEDULE-II
Terms. & conditions for compliance of Air Pollution Control:
1. As per your application, you have provided the Air pollution control (APC) system and
erected following stack (s) to observe the following fuel pattern:
Height Typfe
in Mtrs.

50,
(kg/day)

APC
System

Stack
Attached To

Stack
No.

Quantity 5
& UoM i
Fuel

Boiler (10 Fabric Bag 35.0
51 TPH) Filter 35 Coal MT/Day 0.50] 350.00
D. G. Set (600 |Acoustic 0 :
5-2 KVA) Enclosure 5.0 HSD |150Lit/Day|1.00f 5.40
Process Stack
. Wet
5-3 (Nitorso 6.0 |- - = -
Uracil) Scrubber
Process Stack |Alkali i Ik o b ~
S (HCI) Scrubber 6.0

(*-Above roof level)

2. The Applicant shall provide Specific Air Pollution control eguipments as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance / CREP guidelines.

3. The applicant shall operate and maintain above mentioned air pollution control
system, so as to achieve the level of pollutants to the following standards:

Parameters Standards
Total Particulate Matter Not to exceed 150 mg/Nm3
Acid Mist/HCI Mot to exceed 35 mg/Nm3
NOx Mot to exceed 50 mg/Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to
any technological improvement or otherwise such variation (including the change of
any control equipment, other in whole or in part is necessary).

6. Solvent Management shall be carried out as follows:
a. Reactors shall be connected to Chilled Brine Condenser system

b. Reactors and solvent handling pumps shall have mechanical seals to prevent the
leakages.

¢. The condensers shall be provided with adequate Heat transfer area (HTA) and
recidence time so as to achieve more than 95% overall recovery

Solvents shall be stored in a separate space specified with all safety measures.

Proper earthing shall be provided in all the equipment's, wherever solvent
handling is done.

Entire plant shall be flame proof. The solvent storage tanks shall be provided with
breather valve to prevent losses.

M/s. Aarti Industries Limited/CR/UAN Mo, MPCB-CONSENT-0000030649 Page 7 of 12

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/5f1eb1f3a023ff3c89003dcO



Maharashtra Pollution Control Board
5f1eb1f3a023ff3c89003dc0